Is Your Product Registered?
Contact your Dealer to verify.

Warranties are based on Registrations and reduced to 1 year without
Registration.




Date: 8/15/98 Part Number: 845228




Page 2




o

"

EHT2300 MAIN BODY

Ref| Part

No., No. |Description Q'ty|Notes
1 219602 |[Clutch Case AssY. 1 JINCL. 2~4
2 219465 [Clutch Case 1
3 016405 |Bearing 1 |#62002Z
4 013825 |[Snap Ring 1 [H30
5 261246 [Cap Screw 1 |M&X25
6 222671  [Clutch Drum 1
7 222218 [Driveshaft Ass'y. 1
8 222215 |Driveshaft Tube 1
) 215534  |Label 1
10 | 215535 [Label 1
11 | 222220 |Decal 1

~12 | 215532 |Shaft Grip 1
13 | 221783 |[Throttle Trigger 1
14 | 214083 jCuter Guide 1
15 | 213444 [Throtlle Cable 1 [340L
16 | 213548 |Plastic Tube 1 [#10X2000L
17 | 054691 |Hanging Bracket Assy 1 [INCL. 18
18 089738 |Bolt 1 |MBX15
19 | 261250 [Bolt 4 [M5X20

Page 3




Page 4



ERT2600 MAIN BODY

Reff Part
No.| No. |Description Q'ty|Notes
1 219469 |Clutch Case Assy 1 |INCL. 2~8
2 218879 |Bearing Case 1
3 991925 |Bearing 2 [#6000Z22
4 054676 {Snap Ring 1 |H26
5 214162 |Buffer 1
[ 214163 |Washer 1
7 092033 |Screw 4 |MBX15
8 218880 ([Driveshaft Tube Adapter 1
9 219083 {Clutch Drum 1
10 | 217879 |Label 1
11 261250 |Boit 4 |MSX20
12 | 261246 |Cap Screw 1 [M8X25
13 | 217648 |Driveshaft Tube 1
14 1 220357 {Drveshaft 1
15 | 217658 |Throtlle & Grip 1
16 222250 |[Decal 1
17 215601 [Loop Handle Assy 1 [INCL. 18~21
18 | 214982 [Handle Assy 1
19 | 213171 |Packing 1
20 { 215608 [Cap Screw 4 |MS5X30X16
21 [ 089846 [Nut -4 M5
22 | 213548 |Plastic Tube 1 [#10X200L

Page 5




BLADES & GEARBOX

Page 6



LADES &

7
i

Ref| Part

No., No. [Description Q'ty[Notes
1 217880 |Label i
2 217663 [Sleeve 1
3 584661 |[Upper Case 1
4 997244  |Flange Nut 2 M5
5 991941  |Hexegon U-Nut 4 |M6
6 581912 [Blade Guide -24" 1
7 991937 [Nipple, Grease M6
8 580767 |Ball Bearing 1 #6001 2RS
9 580768 |Ball Bearing 3 [#6082
10 | 584666 |Pinion Gear 1
11 | 580771 |Gear (Large) 1
12 | 582445 |[Crank 1
13| 997282 [Rod Assy 2
14 | 580770 |[Screw 1 [M5X10
15 [ 991931 [Screw 2 |MsX20
16 | 581913 |Upper Blade -24" 1

17| 991924 |Screw 2 |M3X5
18 | 991919 [Plate Rod Slide 1
19 | 997286 jFeit 1
20 | 570688 |Lower Blade 1
21 997288 |Lower Case 1
22 | 580791 [Hex Head Bolt 5 [M5X16
23 | 9580v80 |Hex Head Bolt 2 iM5X20
24 | 991913 |Washer 4
25 | 991914 [Screw 3
26 | 991912 |Screw 1
27 | 991973 |Reinforcing Plate 1
28 | 580777 ([Snap Ring 1 1526
29 | 591450 [Label 1
30 | 217677 Blade Shield 1
31 | 092555 [Boit 1 [M6X30
32 1 089744 |[Bolt 2 |MeX20

Page 7




GEARGASE

Page 8



- GEARGASE

Y
Ref| Part
No.| No. |[Description Q'ty|Notes
217655 |(Gearcase Assy 1 [INCL.2~14

2 217656 |[Gearcase 1
3 069553 |Grease Nipple 1
4 261246 |[Cap Screw 1 |M5X25
5 210554 |Bearing 1 [#608
[ 217650 |Gear 1
7 210556 |[Blade Axis 1
8 217659 |[Beanng(6201 2rk) 1 [#6201 2RK
9 016732 [C-Shaped Snap Ring 3 1 {H32
10 | 217660 |Pinion Gear 1
11 | 210560 |Bearing 1 §#608
12 | 217042 |Bearing 1 [#609Z
13 | 140269 {Snap Ring 1 |WRS
14 140270 {Snap Ring 1 [H24
15 [ 215993 [Cap Screw,Alignment 1 [MBX10

Page 9




ERT2300 ENGINE ﬁ




&

EHT2300 ENGINE

Ref| Part Ref| Part

No.| No. |Description Q'ty|Notes No.| No. {Description Q'ty|Notes
2 | 266249 [Cylinder 1 B4 [ 261076 |Woodmuif Key 1

3 265655 |[Gasket 1 85 [ 281077 |Nut 1 M8
4 261250 |Bolt 4 [5X20 56 | 261078 |Spacer 2

5 266317 Insulator 1 57 | 261256 |Bolt 2 [4X25
6 261000 [Heat Shield 1 §8 | 261200 [Spark Plug 1

7 261171 [Gasket 2 59 [ 261772 |Lead 2

8 265924 |Cap Screw 2 |5X25 60 [ 261202 |Grommet 1 .
9 266250 [Muffler Ass'y 1 [INCL 10~14 61 262005 jRecoil Starter Ass'y 1 |INCL 62~72
10 | 266135 [Muffler 1 62 | 262011 (Recoil Assy 1 [INCL 63-68
11 262443 |Spark Protector 1 63 [ 261626 [Rope Assy 1 [INCL 64~65
12 | 266143 |Gasket 1 64 | 261628 |Starter Grip 1

13 | 266144 |Muffler Tail 1 65 | 261627 |Starter Rope 1

14 | 265107 jBolt 2 [4X10 66 | 261622 |Spiral Spring 1

15 | 266593 [Gasket 1 67 | 261621 [Reel 1

16 | 261607 |Boit 1 |5X16 68 | 262922 |Screw 1

17 | 266607 |[Cap Screw 2 |5X45 69 | 263471 |[Starter Pawl Assy 1 {INCL 70-72
18 266741 |Label 1 70| 263473 |Pawl 1

19 | 262100 |Label 1 |MARUYAMA 71 [ 263474 |Retum Spring 1

20 | 266599 |Top Cover Ass'y 1 72| 263472 |Slarter 1

21 2650881 |[Top Cover 1 73| 261257 Bolt 4 [4X16
22| 261018 |Knob 1 74 1 264657 |[Stand 1

23 | 261020 |[Spacer 1 751 263743 [Washer 2

24 | 261734 |Clip 1 76 | 261909 |Bolt 2 {5X40
25 | 265657 [Cranckcase 1 77 | 261607 |[Bolt 2 |5X16
26 [ 261181 [Bearing 2

27 262712 |Qil Seal 1

28 262713 |Qil Seal 1

29 54676 |Snap Ring 1

30 261612 |[Boit 3 [5X30

31| 264719 |Piston 1

32 | 264891 |Piston Ring 2

33 | 261036 |Piston Pin 1

34 | 263957 |Bearing Needle 1

35 | 261576 |Circlip 2

36 | 263719 |Crankshait/Rod Assy 1

37 | 264886 |Clutch Kit 1 |INCL 38~39

38 | 264888 |Clutch Shoe 2

39 | 264889 |[Spring 2

40 | 261189 |Washer 2

41| 261777 {Wave Washer 2

42 | 264505 [Cluich Bolt 1

431 266312 |Fan Cover 1

44 | 263579 |ignition Cail 1 |INCL 45-53

45 | 263085 |Rotor 1

46 | 261301 |lgnition Coil Assy 1 |INCL 47~53

47 | 261302 |Coit 1

48 | 261744 |Spark Plug Wire 1 [INCL 49-51

491 261071 |lgnition Cable 1

50 | 261074 |Plug Cap 1

51| 261075 |Connector 1

52 | 261072 |Cap i

53 | 261073 [Tube 1

Page 11




EHT2600 ENGINE

Page 12



. ,,mw_‘x\“

N

EHT2600 ENGINE

i
Ref| Part Ref| Part
No.[ No. |Description Q'ty|Notes No.| No. |Description Q'ty|Notes
2 261472 |Cylinder 1 54 761076 |[Woodruff Key 1
3 262200 |Gasket 1 55 261417 |Washer & Nut 1
4 261250 ([Balt 11 |5x20 56 | 261078 |Spacer 2
5 266317  |insulator 1 57 | 261256 |Bolt 2 |4X25
3 261476 |Heat Shield 1 58 | 261200 |Spark Plug T BEPMBY -
7 261171 [Gasket 2 58 | 261772 |Lead 1
8 265924 [Cap Screw 2 60 | 261202 |Grommet 1
9 262438 [Muffler Body 1 61 262006 |[Recail Starter Assy 1 JINCL 62~72
10 | 261368 [Plate 1 62 | 262039 |Rewind Started Assy 1 JINCL 63~68
11 | 261986 [Shield 1 63 | 261723 |Rope Assy 1 |INGCL 64~65
12 | 261478 |Gasket Assy 1 64 | 261725 |Starter Grip ]
13 | 261248 |Cap Screw 2 |5x25 65 | 267724 [Starter Rope 1
14| 761607 |Bolt 1 [5x18 66 | 261721 |Spiral Spring 1
15 | 262394 |Muffler Cover 1 67 | 261720 |Reel 1
16 | 262442  |Muffler Tail 1 B8 | 262922 |Screw 1
17 | 262443 |[Spark Arrestor 1 69 | 263475 |Starter Pawl Assy 1 [INCL 70~72
18 | 262446 [Gasket 1 70 ] 263477 |Pawl 1
i9 | 262100 |Label 1 [inci21~24 71 ] 261728 |Retum Spring 1
20 | 268335 |[Top Cover Assy 1 72 1 263476 |[Starter 1
21 | 265758 (Top Cover 1 73 1 261257 (Bolt 4 |4X16
22 [ 261018 |Knob 1 74 | -264658 |Stand 1
23 [ 261020 |Spacer ] 75 | 263743 [Washer 2 |5X40
24 | 261734 |[Clip 1 76 | 261999 (Bolt 2 15X16
25 | 261486 {Crank Case 1 77 | 261807 |Bolt 2
26 | 261491 [Bearing 2 78| 266654 |Label 1
27 | 262198 |Qil Seal 1
28 | 261386 |Oil Seal 1
29 55185 ([Snap Ring 1
30 | 261612 [Balt 3 15x30
31 261494  |Piston 1
32 | 261496 (Piston Ring 2
33 | 261497 |Piston Pin 1
34 | 261037 [Needle Bearing 1
35 | 261576 jGircip 3
36 | 261499 |[Grankshaft & Rod 1
37 | 264887 |[Cluich Ass'y 1 flncl 38~39
38 | 264888 |Clutch Shoe 2
39 | 264889 |Spring i
40 [ 261189 [Washer 2
41 261777 Wave Washer 2
42 | 264505 jClutch Bolt 2
43| 266319 {Fan Cover 1
44 | 261355 |[lgnition Coil 1 |incl 45~53
45 [ 261356 |Rotor 1
46 | 261301 |[lgnition Coll Assy 1 lincl 47~53
47 | 261302 |[Caoll 1
481 261744 |Wire,Spark Plug 1 ]incl 49~51
49 [ 261071 [Ignition Cabie 1
50 | 261074 [Plug Cap 1
51 | 261075 |Connector 1
52 261072 |Cap 1
63 | 261073 |[Tube 1

Page 13




CARBURETOR & FUELTANK




CARBURETOR & FUEL TANK

R

“Part
No. |Description

266508 [Camalor Assy

Q‘tleoteir.
T 1B

265026 [Carburetor Assy

BC2000

265927 {Carburetor Assy

BC3200

“2G1071 |O-Ring

- A
‘“M‘“'“.o 2

[~ 266462 [Maln Jelpid1.5)

BC2300 |

262120 |Maln Jel(fa0)’

BC2600 |

IBC3200

266175 |Mam JelH0.5)
762005 |Gasket '

262094 | Disphragmn Fusl Pump
263739 Body -

202003 |Gaskel

267873 [Dlaphragim Assy
263991 _|Puige Body

RERREENY

201074 |PRmer

262002 [Cover Plole

262008 |Sorew

551875 |E-Rirg

264675 |Washer

267658 " |Swivel

sialalslals) 2

7875 |Screw
6467 racket
.2 Nut

28350 [Adjusier

261657 _|Packing

| "Z61864  [Gasket

261000 |Alf Fiter Plale

20

“ZG0T03 . [AIr FiloT ASSY

ZOLART AT ey Aoy
261590 |Element ;

g

261734 [Ciip

266705 |Cleaner Case

i e b U

261813 |Cleaner Case

264784 |Fuel Tank Cap Assy

3, [Packing

61696 |Breather Assy

Fuei Pipe Assy

BC2300, -

W%ﬁmww
384031 [Fuel Pipe

1
1
1
1
3
1
1
1
1
1
1
1
1
1
4
1
1
1
2
1
1
1
1
1
1
2
1‘
1
1
i]
1
1
]
i
i
1
1
1
1
1
1
1
1
1
1
1
1

BC2300

261115 |Grommet
9 pe
26 Fuel Pipe

et Pipe

A

Assy

e eeleld szl

:

261118 |Fad

261118 |Pad

258

281117 p

2 7.1 N PN RN Y S N

Page 15




ACCESSORIES

1
ZA
3\

Ref| Part

No.| No. |Description Q'ty|Notes
1 054753 {Tool Bag 1
2 210418 |Box Wrench/Driver 1 [13X19X(+}
3 219432 [Spanner T |[4MM
4 222224  |Owners Manual 1
5 216007 |Wamranty Registration Card | 1




Maruyama U.S., Inc.
3570 Shelby Lane
Denton, TX 76207
940-383-7400 voice
940-383-7466 fax

www.maruyama-us.com



